

SAMPLE PHOTO



This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification, and jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the Company. 此報告是根據本公司訂定之通用檢驗條款所製作發給。請注意此報告所列之內容。將本公司之服務、條件、免稅聲明等詳細列之。此報告僅供檢驗時有說明檢驗之樣品使用。本報告未經本公司蓋章許可，不可用於複製。

TW 2612110

SGS Taiwan Ltd.
台灣檢驗科技股份有限公司

No. 208, Chung Hwa 2nd Road San Min District Keelung, Taiwan. / 高雄市民三民區中華二路208號
☎ (886-7) 323-8920 ☎ (886-7) 315-7494 www.tw.sgs.com

Member of SGS Group



Chemical Laboratory - Kao.,SGS Taiwan Ltd.

TEST REPORT

REPORT NO.KE/2006/60258
DATE: 2006/6/8
PAGE: 1 OF 3

THE FOLLOWING MERCHANDISE WAS(WERE) SUBMITTED ON BEHALF OF THE CLIENT AND IDENTIFIED AS :

Material Name	Material Type	if other, Specify	Material Platform	Date Material Made	
ONE SAMPLE OF RED 2B(RUBY RED) (AS ATTACHED SAMPLE PHOTO)	OTHER	PIGMENT MASTERBATCH: RUBBER		04/20/2006	
Season	PPS Request Number	PPS Material Number	PDM Material Number	Product Number (SKU)	
Lab Submission Number	Color		Color Code	Test Method	
KE/2006/60258	RED				
Vendor	Nike Record ID	Submission Date (mm/dd/yyyy)	Test Date (mm/dd/yyyy)	Material PASS/FAIL	Retest
PT. TRIGUNA JAYA SENTOSA		06/05/2006	06/06/2006	PASS	
Submitter	Submitter Contact Name		Submitter Contact Info(phone/fax/email)		
PT SGS INDONESIA	MARDIANA		TEL:+62-21-5211211 EXT.228		
Lab	Lab Contact Name		Lab Contact Info(phone/fax/email)		
SGS TAIWAN	CHRISTINA HSU		TEL:+886-7-3230820 EXT.603		

REGISTRATION NO.0121/LAB/CTS/ID/V/06

--- Please see the next page for test result(s) ---



Richard Kuo / Supervisor
Signed for and on behalf of
SGS Taiwan Limited

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification, and jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the Company. (此報告是根據本公司訂定之通用檢驗條款所發出。請注意此報告的自持性、與本公司之品質、品質管理與檢驗之。此報告是根據本公司訂定之通用檢驗條款所發出。請注意此報告的自持性、與本公司之品質、品質管理與檢驗。)

TW 2612113

SGS Taiwan Ltd. / No. 208, Chung Hwa 2nd Road, Sen Mia District, Keelung, Taiwan. / 高雄市中區中華二路208號
台灣檢驗科技股份有限公司 / (886-7) 323-0920 / (886-7) 315-7484 / www.tw.sgs.com

Member of SGS Group



Chemical Laboratory - Kao.,SGS Taiwan Ltd.

TEST REPORT

REPORT NO.KE/2006/60258
DATE: 2006/6/8
PAGE: 2 OF 3

WE HAVE TESTED THE SAMPLE(S) SUBMITTED AS REQUESTED AND THE FOLLOWING RESULTS WERE OBTAINED.

SUBSTANCE	UNIT	METHOD	MDL	NIKE RSL REQUIREMENT	TEST RESULT	PASS/FAIL NIKE RSL
CADMIUM	ppm	MICROWAVE DIGESTION AND ICP ANALYSIS	2	<50.0	n.d.	PASS
LEAD	ppm	MICROWAVE DIGESTION AND ICP ANALYSIS	2	<100	n.d.	PASS
AZO DYES	---	---	---	---	---	---
1):4-AMINOBIIPHENYL (CAS NO.92-67-1)	ppm	LMBG 82.02-2 (GC/MS)	3	<20.0	n.d.	PASS
2):BENZIDINE (CAS NO.92-87-5)	ppm	LMBG 82.02-2 (GC/MS)	3	<20.0	n.d.	PASS
3):4-CHLORO-O-TOLUIDINE (CAS NO.95-69-2)	ppm	LMBG 82.02-2 (GC/MS)	3	<20.0	n.d.	PASS
4):2-NAPHTHYLAMINE (CAS NO.91-59-8)	ppm	LMBG 82.02-2 (GC/MS)	3	<20.0	n.d.	PASS
5):O-AMINOAZOTOLUENE (CAS NO.97-56-3)	ppm	LMBG 82.02-2 (GC/MS)	3	<20.0	n.d.	PASS
6):5-NITRO-O-TOLUIDINE (CAS NO.99-55-8)	ppm	LMBG 82.02-2 (GC/MS)	3	<20.0	n.d.	PASS
7):4-CHLOROANILINE (CAS NO.106-47-8)	ppm	LMBG 82.02-2 (GC/MS)	3	<20.0	n.d.	PASS
8):4-METHOXY-M-PHENYLENEDIAMINE (CAS NO.615-05-4)	ppm	LMBG 82.02-2 (GC/MS)	3	<20.0	n.d.	PASS
9):4,4'-DIAMINODIPHENYLMETHANE (CAS NO.101-77-9)	ppm	LMBG 82.02-2 (GC/MS)	3	<20.0	n.d.	PASS
10):3,3'-DICHLOROBENZIDINE (CAS NO.91-94-1)	ppm	LMBG 82.02-2 (GC/MS)	3	<20.0	n.d.	PASS
11):3,3'-DIMETHOXYBENZIDINE (CAS NO.119-90-4)	ppm	LMBG 82.02-2 (GC/MS)	3	<20.0	n.d.	PASS



This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification, and jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the Company. 此報告僅適用於本公司訂定之檢測服務條件與收費。請注意此報告刊印時會註明本公司之服務、收費、免稅權與特種檢驗之限制。此報告未經本公司同意許可，不得翻印或複製。

TW 2612112

SGS Taiwan Ltd. No. 208, Chung Hwa 2nd Road San Min District Kaohsiung, Taiwan. / 高雄市三民區中華二路208號
台灣檢驗科技股份有限公司 1 (886-7) 323-0820 1 (886-7) 315-7484 www.tai.sgs.com

Member of SGS Group



Chemical Laboratory - Kao.,SGS Taiwan Ltd.

TEST REPORT

REPORT NO.KE/2006/60258
DATE: 2006/6/8
PAGE: 3 OF 3

SUBSTANCE	UNIT	METHOD	MDL	NIKE RSL REQUIREMENT	TEST RESULT	PASS/FAIL NIKE RSL
12) 3,3'-DIMETHYLBENZIDINE (CAS NO.119-83-7)	ppm	LMBG 82.02-2 (GC/MS)	3	<20.0	n.d.	PASS
13) 4,4'-METHYLENEDI-O-TOLUIDINE (CAS NO.838-88-0)	ppm	LMBG 82.02-2 (GC/MS)	3	<20.0	n.d.	PASS
14) P-CRESIDINE (CAS NO.120-71-8)	ppm	LMBG 82.02-2 (GC/MS)	3	<20.0	n.d.	PASS
15) 4,4'-METHYLENE-BIS-(2-CHLOROANILINE) (CAS NO.101-14-4)	ppm	LMBG 82.02-2 (GC/MS)	3	<20.0	n.d.	PASS
16) 4,4'-OXYDIANILINE (CAS NO.101-80-4)	ppm	LMBG 82.02-2 (GC/MS)	3	<20.0	n.d.	PASS
17) 4,4'-THIODIANILINE (CAS NO.139-65-1)	ppm	LMBG 82.02-2 (GC/MS)	3	<20.0	n.d.	PASS
18) O-TOLUIDINE (CAS NO.95-53-4)	ppm	LMBG 82.02-2 (GC/MS)	3	<20.0	n.d.	PASS
19) 4-METHYL-M-PHENYLENEDIAMINE (CAS NO.95-80-7)	ppm	LMBG 82.02-2 (GC/MS)	3	<20.0	n.d.	PASS
20) 2,4,5-TRIMETHYLANILINE (CAS NO.137-17-7)	ppm	LMBG 82.02-2 (GC/MS)	3	<20.0	n.d.	PASS
21) O-ANISIDINE (CAS NO.90-04-0)	ppm	LMBG 82.02-2 (GC/MS)	3	<20.0	n.d.	PASS
22) 4-AMINOAZOBENZENE (CAS NO.60-09-3)	ppm	LMBG 82.02-Z (GC/MS)	3	<20.0	n.d.	PASS

NOTE 1 : n.d. = not detected.

NOTE 2 : MDL = METHOD DETECTION LIMIT.

NOTE 3 : ANY UNAUTHORIZED ALTERATION, FORGERY OR FALSIFICATION OF THE CONTENT OR APPEARANCE OF THIS REPORT IS UNLAWFUL AND OFFENDERS MAY BE PROSECUTED TO THE FULLEST EXTENT OF THE LAW.

<END>



This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification, and jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the Company. 此報告係根據本公司訂定之服務條件所發出。請注意此報告內容之限制、責任、賠償及司法管轄權之限制。報告內容僅指本公司所測試之樣品而言，不可任意複製。

TW 2612111

SGS Taiwan Ltd. No. 208, Chung Hwa 2nd Road San Mia District Kaohsiung, Taiwan / 高雄市三民區中華二路208號
台灣檢驗科技股份有限公司 ☎ (886-7) 323-8920 ☎ (886-7) 315-7484 www.tw.sgs.com

Member of SGS Group